

**Apparent calcium carbonate and non carbonate carbon content
(EN 12326-2:2011 §13)**

Client	LEFKON Marble Quarrying & Trading 3 Ifestou St. Maroussi - Athens 151 24 GREECE Tel: +30 210 6197745, E-mail: lefkon@lefkon.eu	Report No	2017/166
		Date	21-02-17
Project	Natural Stone Laboratory Testing: "Lefkon Marble"	Issue	1
		<i>Replaces Issue 0</i>	
		Project No	010217-E1

Sample description:	"Lefkon Marble"	Sample No	010217-1
Sampling date:	Dec-16	Receiving date:	01-02-17
Sampling site:	Xylalogo Quarry, 59 100 Veria, Greece	Testing date:	20-21/2/2017
Sampling execution:	Client		

Calcium carbonate	$CaCO_3$	98.63	%
Non carbonate carbon	C	0	%